SUSPENDING STANDS

W
X
R

R

Index Parts No. Description Index Parts No. Description Index Parts No. Description
No. No. No.
1 201101 Tray 23 | 201206 Soket Holder (2) 45 ]201018 Hook Ring (2)
2 201102 Iron Frame 24 | 201202 Horn Head 46 | 201302 Fixture
3 201103 Inclined Plate 25 | 201203 Screw (2) (3/8"3/4L)] 47 | 201306 Washer
4 201104 Iron Plate 26 | 201008 Back Cover 48 | 201303 Bottom Holder
5 201105 Shaft (2) 27 | 201204 Shaft (23/8"80L)] 49 | 201301 Supporter Tube
6 201106 Slab 28 | 201205 Bush (2) 50 | 201304 Holder
7 201107 Frame 29 | 201015 Wheel 51 201020 Rubber Grip (2)
8 201108 Bolt 30 | 201016 Shaft 52 | 201305 Handle
9 201109 Wrench Holder 31 201208 Belt Hook 53 | 201307 Positon Pin (3)
10 | 201110 Puller Holder (2) 32 | 201207 Front Plate 54 | 201402 Ring
11 201111 Puller 33 | 201911 Bearing (2) (6204z)] 55 | 201404 Wheel (2)
12 | 201209 Nut(3) (3/8"UNF) | 34 | 201906 Screw (3) (M4*12L)] 56 | 030113 Bearing (2) (626zz)
13 | 201021 Washer (2) 35 | 201905 Cover 57 | 40110 Pin (2)
14 | 201007  |Whell (2) 36 | 201904 Bush 58 | 201401 Curve Tube
15 | 201019 Snap Pin 37 | 201903 Plate Spring 59 | 201406 Fixed Support
16 | 201010  |Worm Wheel 38 | 201902 Chassis 60 | 201602 Belt Holder
17 | 201011 Adjust Base 39 201901 Blancer Wheel 61 201601 Belt
18 | 201012 Bolt (3) (M6*35L) | 40 | 201912 Collar 62 | 201501 Cable
19 | 201014 Set Screw 41 201907 Cable Wire 63 | 201407 Wheel
20 | 201013  |Worm Gear 42 | 201909 Stop Pillar 64 | 051220 Bearing (6000zz)
21 201201 Frame 43 | 201908 Washer 65 | 201409 Shaft
22 | 201017 Bolt (10) (M6*12L) | 44 | 201910 Collar (2)
201-0001

12,25,2006




